
11111 ill 11 11111111 11 I 

Control Num er: 48200 

11111111111111111111111111111111111 

Item Number: 1 

Addendum StartPage: 0 



PuRSUANT TO PUC CHAPTER 24, SUBSTANTIVE RuLES APPLIFACZTEWATilOAD SEWER 

SERVICE PROVIDERS, SUBCHAPTER G: CERTIFICATES OF cipimE LArly„TfcEs,siTY 
1: 

Application to Obtain or menc1,43 i‘fiater - pu,Sewer 
Certificate of Convenience and Necessity (CCN) 

.1*4  200 Docket Number: 

(this number will be assigned by the Public Utility Commission after your application is filed) 

7 copies of the application, including the original, shall be filed with 

Public Utility Commission of Texas 

Attention: Filing Clerk 

1701 N. Congress Avenue 

P.O. Box 13326 

Austin, Texas 78711-3326 
[...]
OPPORTUNITY FOR A CONTESTED CASE HEARING. After the deadline for submitting 
public comments, the Executive Director will consider all timely comments and prepare a 
response to all relevant and material, or significant public comments. Unless the application 
is directly referred for a contested case hearing, the response to comments, and 
the Executive Director's decision on the application, will be mailed to everyone 
who submitted public comments and to those persons who are on the mailing list 
for this application. If comments are received, the mailing will also provide 

Page 105 



instructions for requesting reconsideration of the Executive Director's decision 
ard for requesting a contested case hearing. A contested case hearing is a legal 
proceeding similar to a civil trial in state district court. 

TO REQUEST A CONTESTED CASE HEARING, YOU MUST INCLUDE THE 
FOLLOWING ITEMS IN YOUR REQUEST: your name, address, phone number; 
applicant's name and proposed permit number. the location and distance of your 
property/activities relative to the proposed faciity; a specific description of how 
you would be adversely affected by the facility in a way not common to the general 
public; a list of all disputed issues of fact that you submit during the comment 
period and, the statement "[I/we] request a contested case hearing." If the request 
for contested case hearing is filed on behalf of a group or association, the request 
must designate the group's representative for receiving future correspondence; 
identify by name and physical address an individual member of the group who 
would be adversely affected by the proposed facility or activity; provide the 
information discussed above regarding the affected member's location and 
distance from the facility or activity; explain how and why the member would be 
affected; and explain how the interests the p•oup seeks to protect are relevant to 
the group's purpose. 

Following the close of all applicable comment and request periods, the Executive Director will 
forward the application and any requests for reconsideration or for a contested case hearing to 
the TCEQ Commissioners for their consideration at a scheduled Commission meeting. 

The Commission may only grant a request for a contested case hearing on issues the requestor 
submitted in their timely comments that were not subsequently withdrawn. If a hearing is 
granted, the subject of a hearing will be limited to disputed issues of fact or mixed 
questions of fact and law relating to relevant and material water quality concerns 
submitted during the comment period. 

MAILING LIST. If you submit public comments, a request for a contested case hearing or a 
reconsideration of the Executive Director's decision, you will be added to the mailing list for this 
specific application to receive future public notices mailed by the Office of the Chief Clerk. In 
addition, you may request to be placed on: (1) the permanent mailing list for a specific applicant 
name and permit number; and/or (2) the mailing list for a specific county. If you wish to be 
placed on the permanent and/or the county mailing list, clearly specify which list(s) and send 
your request to TCEQ Office of the Chief Clerk at the address below. 

INFORMATION AVAILABLE ONLINE. For details about the status of the application, visit 
the Commissioners Integrated Database at www.tceq.texas.gov/goto/cid.  Search the database 
using the permit number for this application, which is provided at the top of this notice. 

AGENCY CONTACTS AND INFORMATION. Public comments and requests must be 
submitted either electronically at www.tceq.texas.govjabout/comments.html,  or in writing to 
the Texas Commission on Environmental Quality, Office of the Chief Clerk, MC-105, P.O. Box 
13087, Austin, Texas 78711-3087. Please be aware that any contact information you provide, 
including your name, phone number, email address, and physical address will become part of 
the agency's public record. For more information about this permit application or the permitting 
process, please call the TCEQ Public Education Program, Toll Free, at 1-800-687-4040 or visit 
their website at www.tceq.texas.gov/goto/pep.  Si desea información en Espanol, puede llamar al 
1-800-687-4040. 

Page 106 



Further information may also be obtained from Aqua Texas, Inc. at the address stated above or 
by calling Ms. Shelley Young, P.E., WaterEngineers, Inc., at 281-373-0500. 

Issuance Date: February 23, 2018 

Page 107 



kNONNWATERENGINEERS5  INC. 
WATER & WASTEWATER TREATMENT CONSULTANTS 

17230 HUFFMEISTER ROAD, SUITE A - CYPRESS, TEXAS 77429-1643 
TEL: 281-373-0500 FAX: 281-373-1113 

February 27, 2018 

Mr. Louis C. Herrin III, P.E. 
Plan Review Team (MC 148) 
Texas Commission on Environmental Quality 
12100 Park 35 Circle, Bldg F 
Austin, Texas 78753 

Re: 	Chapter 217 Summary Transmittal Letter 
Deer Run Meadows WWTP 
TPDES Permit No.: Pending 
Fort Bend County, Texas 

Dear Mr. Herrin: 

The purpose of this letter is to provide TCEQ with the information necessary to comply with the 
requirements of 217.6 of the TCEQ's rules entitled, Design Criteria for Domestic Wastewater 
Systems. The information includes: 

1. WaterEngineers, Inc. (TBPE Firm No. 2066), located at 17230 Huffmeister Road, Suite 
A, Cypress, Texas 77429 has prepared engineering plans and a design report for the Deer 
Run Meadows Wastewater Treatment Plant. 

2. D. Ray Young, P.E., with the engineering firm of WaterEngineers, Inc., is the responsible 
design engineer for the design of the new Deer Run Meadows Wastewater Treatment 
Plant. He can be reached by telephone at 281-373-0500, by fax at 281-373-1113, or by 
email d.ray@waterengineers.com. 

3. The project is located approximately 2,750 feet northwest of the intersection of Farm-to-
Market Road 359 and Farm-to-Market Road 723 in Fort Bend County, Texas 77357. 

4. The name of the project is Deer Run Meadows Wastewater Treatment Plant. 

5. The WWTP will provide treatment for the domestic wastewater from the Deer Run 
Meadows Subdivision. An application to amend Aqua Texas, Inc. Water CCN No. 13203 
and Sewer CCN 21065 to include the proposed service area will be submitted to the 
Public Utility Commission. The WWTP will be managed and operated by employees of 
Aqua Texas, Inc. The proposed plant operator, Mr. Richard Lira, holds TCEQ Class "B" 
Wastewater Operator License No. WW0049512. 

6. The owner of the treatment facility is Aqua Texas, Inc. The TPDES discharge permit 
application has been submitted and was declared administratively complete on February 
23, 2018. The TPDES Permit number that has been assigned to the discharge is 
WQ0015642001. 

Page 108 



Mr. Louis C. Herrin BEI, P.E. 
Summary Transmittal Letter 
Deer Run Meadows WWTP 
February 27, 2018 
Page 2 

7. The plans and specifications which describe the project identified in this letter are in 
substantial compliance with all the requirements of Chapter 217. 

8. Any variances from Chapter 217 requirements are minor and will not threaten public 
health or the environment based on my best professional judgment. 

9. The proposed wastewater treatment plant is designed as a concrete conventional, single 
string nitrification activated sludge plant for an average daily flow of 75,000 gallons per 
day (gpd) with a peak flow of 208 gpm (300,000 gpd). The design influent BOD strength 
is 300 mg/1 (187.7 lbs. BOD/day). The TPDES permit for the plant is based on a 4Q 
peak, and that is the basis of design. A 150-foot buffer zone is provided around present 
and future treatment units as required by TAC 309.13(e). 

Wastewater will flow to the plant in a 10-inch gravity sewer into the plant lift station. The 
flow will be pumped to the influent bar screen by a proposed triplex 7.5 HP submersible 
pump lift station. Lift station hydraulic calculations confirm that the peak flow of 
300,000 gpd (208 gpm) can be delivered with two pumps in service. 

Flow from the lift station will enter the 1,082-cu ft Selector (Anoxic) Basin, then flow to 
the Aeration Basins. The aeration (aerobic) basin process is divided into two aeration 
process trains with a total volume 7,416 cu ft (including the Selector Basin). The aeration 
basin BOD design loading is 25.3 lb BOD/1000 cu ft, based on an influent BOD of 188 
lbs BOD/day and the aeration basin detention time is 17.75 hours (based on Qi only). 

Mixed liquor from both aeration trains will flow into the 21.0-foot diameter by 10.32-foot 
side water depth secondary clarifier through gated inlet boxes. The clarifier will have a 
mechanical sludge collector and a full surface skimmer. Settled sludge will be air lifted to 
the Selector Basin with a 4-inch Return S \sludge air lift pump or wasted to one of two 
Aerobic Digesters with 4-inch WAS airlift pumps. The clarifier overflow rate at the peak 
2-hour flow is 866 gpd/sq ft and the detention time is 2.12 hours. 

Scum will be collected from the clarifier surface with a full surface length slotted pipe. 
The scum will flow to an airlift pump, then through a pipe to a Static (Sidehill) Screen. 
Screening will be collected in a perforated SS container and removed by shovel to 
disposal in a dumpster. The filtered flow will be returned to the lift station. 

Clarified effluent will be dosed with chlorine solution at the clarifier launder effluent pipe 
and will flow into the aerated, baffled chlorine contact chamber. The chlorine contact 
chamber will have three intermediate baffles with an overall volume of 716 cu ft (5,356 
gallons), providing a detention time of 25.7 minutes at the two-hour peak flow rate of 
300,000 gpd. An effluent ultrasonic flow meter and chart recorder will document effluent 
flow and provide a flow-paced signal to the peristaltic chlorine solution feed pump. 

\\server\wei  \jobfiles—current\5786—deer run meadows15786.5—deer run meadows-wwtp design phasetsurnmary transmittal lettertsummary ramming] letter.docx 	

Page 109 



Mr. Louis C. Herrin III, P.E. 
Summary Transmittal Letter 
Deer Run Meadows WWTP 
February 27, 2018 
Page 3 

10% sodium hypochlorite solution will be stored in two 75-gallon polyethylene vertical 
tanks, nested in 100 gallon open-top tanks that provides spill protection. The solution 
feed pumps will be 24 gal/day peristaltic pumps that are flow paced with a 4 — 20 mA 
signals from the flow meter. 

A 125 kW propane fired auxiliary generator and 200-amp automatic transfer switch will 
be installed to provide power to the WWTP equipment during electrical outages. 

Design variances include not having a straight channel length of 20 times the head over 
the effluent weir. 217.3(c)(A) requires "A channel approach section to a weir must be 
straight for at least 20 times the maximum expected head on a weir." 

Our design provides 6.5 feet of straight channel in front of the weir. The head over the 
45-degree weir at the peak flow of 0.300 mgd will be 0.73 feet. Therefore, the ratio will 
only be 6.5/0.73 = 8.90. 

10. 	I, D. Ray Young, P.E., certify that to the best of my knowledge the plans and 
specifications for the proposed wastewater treatment system are in substantial compliance 
with the requirements of Chapter 217. 

If you have any questions regarding this project, please contact me by telephone at 281-373-
0500, by fax at 281-373-1113, or by email dsay@waterengineers.com. 

Sincerely, 
WATERENGINEERS, INIC. 

011/PfAi 
D. Ray Y ng, P.E. 
Principal Engineer 

Encls: 
Process Design & Loading Criteria 
Cover Sheet Drawing Showing Location 
Process Schematic 
Site Layout 
Plant Plan View 

triATIMENGINEERS., h‘r.: 
TERE Ent5 RMISTRATKiti 	zistE 

cc: 	Mr. Chris Garcia, Aqua Texas, Inc. via email to CAGarcia@aquaamerica.com  
Mr. Mario Chapa, Aqua Texas, Inc. via email to MGChapa@aquaamerica.com  
Mr. Butch Callegari, Callegari Law Firm via email to wcj1304@msn.com  
Mr. Steve Tennis, Concourse Development via email to Stennis@concourseco.com  
TCEQ Region 12 — Houston via email to R12WQ@tceq.texas.gov  

Aserver\wei\jobfiles-eurrent\5786-deer run meadows \5786.5-deer run meadows-wwtp design phaselsummary transmittal letter\summary transmittal letter.docx 
Page 110 



ATIACHMENT "C" 
DESIGN & LOADING CRITERIA 
DEER RUN MEADOWS WWTP 

PHASE I - 75,000 GPD CAPACITY (40) 

Parameter Value 
INFLUENT CONDITIONS Clarifier 

Average Daily Flow, mgd 0.075 Selected Internal Diameter, ft 21 
Ratio Average/Peak Flow 4.00 Side Water Depth, ft 10.25 
Peak 2-Hour Flow, mgd 0.300 Total Area sq ft 346 
BOD, mg/I 300 Total Volume, cu ft 3,550 
BOD, lb/day 188 Avg. SOR, gpd/sq ft 217 

TREATMENT UNITS Peak SOR, gpd/sq ft 866 
Tank Wall Height, ft 12 Avg. Detention, hr 8.50 
Tank Freeboard, ft 1.5 Peak Detention, hr 2.12 
Side Water Depth, ft 10.5 Max Qr (4 400 mgd/sf, gpd 0.139 

ACTIVATED SLUDGE PLANT Max Qp + Qr, mgd 0.439 
Anoxic/Selector Zone CHLORINATION 
Design Detention, hrs 2 Min. Detention, min. 22 
Required Volume, cu ft 836 Side Water Depth, ft 8.73 
Required Volume, Gallons 6,250 Minimum Volume, cu ft 613 
Anoxic Basin Depth, ft 10.5 Min. Surface Area, sq ft 70 
Required Anoxic Basin Surface Area, sq f 80 Actual Surface Area, sq ft 82 
Actual Anoxic Basin Surface Area, sq ft 103 Actual Volume, cu ft 716 
Actual Anoxic Basin Volume, cu ft 1,082 Detention @ Qp, minutes 25.7 
Detention, hours 2.59 Air Supply @ 10 scfm/1000 cf 7 
Air Supply, scfm/1000 cu ft 20 AEROBIC DIGESTION 
Air Supply, scfm 22 Req'd Loading, cu ft/# BOD 22 

Aeration Basin Oxic Zones Required Volume, cu ft 4,128 
Aeration Basin Loading, lb BOD/1000 cu f 30 Basin Depth, ft 10.5 
Aeration Basin Volume, cu ft 6,255 Min. Surface Area, sq ft 393 
Aeration Basin Depth, ft 10.25 Actual Surface Area, sq ft 420.0 
Req'd Aeration Basin Surface Area, sq ft 610.2 Total Actual Volume, cu ft 4,410 
Actual Aeration Basin Surface Area, sq ft 618.0 Loading, cu ft/# BOD 23.5 
Actual Aeration Basin Volume, cu ft 6,334.5 Air Supply Rate, scfm/1000 cu ft 30 

Total Aerated Volume (AO + AX), cu ft 7,416 Total Air Supply, cfm 132 
Aeration Basin Loading, # BOD/1000 cf 25.3 No. diffusers 60 
Detention, hours 17.75 Airflow/diffuser, scfm/sq ft 2.21 
02 Req'd @ 2.2 # 02/1b BOD 413 AIR BLOWERS 
Correction Factor 0.45 Anoxic Basin, scfm 22 
Air Diffuser Submergence, ft 9.50 Oxic Basins, scfm 262 
Air Diffuser Efficiency, %/ ft sub 0.017 RAS Airlift, scfm 14 
Air Diffuser eff., % 16.2% Scum Airlift, scfm 5 
Req'd Aeration Basin Air Flow Rate, scfm 207 Chlorine Contact Basin, scfm 7 
Mixed Liquor Temperrature, deg C 30 Aerobic Digester Basin, scfm 132 
Air Supply Temperature Correction Factor 1.268 Total Air Supply Required, scfm 443 
Corrected Air Supply Rate, scfm 262 No. of Blowers 2 
No. Tube Diffuser Membranes (36.4" long 52 Capacity, scfm 450 
Active membrane/diffuser, sq ft 2.54 Firm Capacity, scfm 450 
Diffuser air flow, scfm/SF of membrane 1.99 Blower Op Pressure, psi 5.36 
Air Supply, scfm/1000 cf 33 
R.S. Airlift Air, scfm 14 
Skimmer Airlift Air, scfm 5 

Page 111 



\  
\  s

er
ve

r  
\w

el
  c

ad
  \  c

ur
re

nt
  J

ob
e  \

  5
7e

i l
de

er
  n

an
  d

ov
el

op
rn

en
t  \

  5
71

i  5
  d

ee
r  

ru
n  

rn
ea

d 

REVISION DATE 

LOCATION MAP 
NTS 

FLOOD PLAIN MAP 

ACCORDING TO THE FEDERAL EMERGENCY MANAGEMENT AGENCY 
FLOOD INSURANCE MTE MAP COMMUNITY 

PANEL No 4$157C01151 DATED 04/0212014 
THIS TRACT LIES INSIDE SHADED ZONE "AV, AREAS INSIDE OF THE 103 YEAR FLOOD PLAIN 

THE BASE FLOOD ELEVATION 5 940 

DEER RUN MEADOWS SUBDIVISION 
0.075 MGD ADF 

WASTEWATER TREATMENT PLANT 
PROJECT LOCATION: 

TPDES PERMIT No. 
WQ0015642-001 

PROJECT LOCATION: 

NEAR INTERSECTION OF 
FM 359 & FM 723 

OWNER INFORMATION:  

AQUA TEXAS, INC. 
1106 CLAYTON LANE, SUITE 400W 

AUSTIN, TEXAS 78723 

_ 

STATE HIGHWAY 359 L44.5c" 

_BEADLE IN 

VICINITY MAP 

FORT BEND COUNTY, TEXAS 
KEY MAP PAGE No 564 
KEY MAP BLOCK No G 

1,31.4.111117,51111 

SHEET LIST TABLE 

SHEET No SHEET TITLE 

01 COVER SHEET 
02 HYDRAULIC PROFILE & PROCESS SCHEMATIC 
03 SERVICE AREA 
04 SITE PLAN 
05 YARD PIPING PLAN 
06 LIFT STATION PLAN & DETAILS 
07 LIFT STATION DETAILS 
08 MECHANICAL UPPER PLAN 
09 MECHANICAL SECTIONS 1 
10 MECHANICAL SECTIONS 2 
11 MECHANICAL SECTIONS 3 
12 MECHANICAL DETAILS 1 
13 MECHANICAL DETAILS 2 
14 MECHANICAL DETAILS 3 
15 MECHANICAL DETAILS 4 
16 CIVIL DETAILS 
17 STATIC SCREEN FACILITY PLAN & DETAILS 
18 BLOWER SHELTER PIAN & DETAILS 
19 BLOWER SHELTER ELEVATIONS 
20 STRUCTURAL UPPER PLAN 
21 STRUCTURAL LOWER PLAN 
22 STRUCTURAL SECTIONS 1 
23 STRUCTURAL SECTIONS 2 
24 STRUCTURAL SECTIONS 3 
25 STRUCTURAL DETAILS 
26 ELECTRICAL SITE PLAN 
27 ELECTRICAL ONE-LINE & DETAILS 
28 ELECTRICAL DETAILS 

OESCIMPT.1 

I!' 

SKIT NAME 

COVER SHEET 

DRAWN NY 	.ILW 

CHECKED BY 	DRY 

PROJECT No 5716 1 

DATE 	2/13/20111 

SHEET No 

01 OF 28 
Page 132 

4..
.6.021123:141.1  

. 	. 

• 

D. RAY YOUNG 

441Zit';1;

:t
N

•5.../.<CO3EA6T81.C"..N.C4.41 

°AVE

CC  

/2 



CLARIFIER 
INLET BO% 
• GATE 

CLARIFIER 
INLET DOR 
9, GATE 

• 

V DRAIN 

'e)87.E.;r0H 
DRUM/PUMP 

REVISION DATE 

109 
109 

105 MAX. MEV *99.55 
Mk( ELEV .99.50 	 AVG. ELEV • 99 44 

MAX. ELEV • 59 36 	 MAX ELEV • 19 32 
-SLIDE GATE 	AVG ELEV • 99.29 	 AVG ELEV .99 29 

WEIN CREST 	MAX ELEV = 97.73 	45.  V-NOTCH 
ELEV... 99 25 	AVG ELEV - 97 21 	gEv.. 9700 

105 
—4,0"Ø MANHOLE 

T RIM 97 50 

T OW 0,10100 
BAR SCREEN 

T 0 W EL• 101 00 FL EL 94 00 
101 101 	TOP OF L3 ELEV. • 100 00 

r PVC EFFLUENT TO DISCHARGE 

F 	• 97 00 F 	.17 CO 
WEIR EL 92 33 INTO JONES CREEK 

97 
AEROBIC 

97 	 - 	• -....1'gFE 
DIGESTERS SELECTOR 

20210Fr 	  ...I-.-..... AERATION 

L BASE 100 YR FLOOD EL. 
APPROX 94 002 

4,410 Fr TOTAL 

ELEV.. 1000 

103 Fr 
1,075 Fr 

00 

tASIN 
20909Er 

9,340 Fr TOTAL 

21' 0 CLARIFIER 
46 FT 

3,550 Fr 

r EFFLUENT 
FL EL 94 00 

TEASE 1C0 YR FLOOD EL 	'3  
APPROX 54003 

89 o HIC<IRTB81/11.:11VA7Tes55  
CHLORINE 

85 Le SAN SEWER FORCE MAIN 
CONTACT 
CHAMBER 85 

82 Fr 
cso Fr 	 JONES CREEK 

81 81 

NOTES 

77 	10" SAN SEWER 	y 	 1 	MAX WATER SURFACE ELEVATIONS ARE FOR 
77 

PEAK 1WO-HOUR FLOW RATE OF 0 300 MGD. AVG 
2 	WATER SURFACE ELEVATIONS ARE AVG DESIGN HYDRAUUC PROFILE 

STM 0E15 
73 	ELEV • 72.00 

FLOW RATE OF 0,073 MGD, 73 

UFT STAllON 

DESCRIPTION 

...vA141.  
444.-  OF MI ...7 •cF:. ....... 

75 	

..7-.4. th 
41-4?...... 	•..:tell  
,:" 	. ,s,  , . 

t: * •
: 	

, * 	 .0 
*; 	D. RAY YOUNG  0 

..p%. 	37068 	•, 11+ „, 
le '-'4,  ... ei 	co ,.;,-, 	0 

c ' N'# %if IONA l. c,;,:::), 
'EVA...Ms.. 

°IV" ILP 

SHUT NAME 

HYDRAULIC 
2ROFILE & PRoam 

SCHEMATIC 

DRAWN SY 	.ILW 

CHECKED BY 	DRY 

PROJECT No 57E4 1 

DATE, 	2/27/2018 

SHEET No 

02 or  28 
Page 113 

NPW 

NPW SUPPLY 
NPw PUMP - 

S R EN 

r EFFLUENT TO DISCHARGE 

BLEACH 
SOLUTION 

THICKENED SLUDGE 
HAULED Of F SITE 

r DECANT 
AIRUFF 

AIR 

r SCUM 
MRUFT 

Ea 
0 

—I  I- 11  
SAR SCREEN 

SELECTOR 
BASIN 

4 DRAIN 

AIRUFT 	RAs  
4 RAS 

AS 

SKIMMER 
STATIC 
SCREEN 

41 

SCREENINGS 
TO DUMMER 

a WM 
AIRUFT 

r 0.2 
INFLUENT 

3" DECANT 
AIRUFT 

AEROBIC 
DIGESTER No 2 

A R 

CL2 
CONTACT 
CHAMBER 

AIR 

4 

748aIsmamr 

INAP N1A 

AIR  

4" R.AS 

AIR 	 AIR 

4" 

4" DRAIN 

NPw SUPPLY 
TO WASHDOWN 

HOSE RIM 

r WAS 
AIRUFT 

PROCESS SCHEMATIC 

V DRAIN 

SCREENINGS 
TO COMPSTER 

• SLIDE G=Ra

4. 

 

UFT PUMPS -104 GPM EA 
RAW WASTEWATER 

00 0 075 MGD 
Op. 0 300 MG0 

THICKENED SLUDGE 
HAULED OFF SITE 

r WAS 



\ s
er

ve
r  \

w
el

  c
ad

  \c
ur

re
nt

i  
\  0

4  s
its

  p
l
.
  d
w

g  

1 

46 

WWI} SITE 	 1 
0.7063 ACRES 

CFFN 2017136025 	1 

ALL WEATHER PAVING 	1 
TURN AROUND AREA 	12) 10' WIDE 

SLIDE GATES 
\ 15°  

PHASE I & 5 - 150 RAD SUFFER ZONE-2%  

20'W 
CONCRETE 
DRIVEWAY 

S 67•42.36" W. 114 31 
.. 

R.275.00 
A.23 77 
C/1=29 75 -1 14.36.52.  W 

T 

POINT OF DISCHARGE 

i

INTO JONES CREEK 

..... ----r ........ 

fl 

T II 

-

SPHASE l & 11 - 150 RAD BUFFER ZONE 

KR HOMES 
CALLED 153 ACRES 

0026 1NO FOSTER HALF LEAGUE, 
TRACY 6-A (PT) 

76,17.56.  E - 103 31 

SLUGE DRAW-OFF STATION 